RN

PR13 .

Culti making machine ..

Ud\b\r@@i&, W\W\&Q{)

Q. TDOURE . Pouig

Model PR13-3 Power rotor

o
Vo525 523 0\( qua’r ng :

T Yo 58
o 283 Rugleae
:}0 Sy W) Debine 706)..

T Rt S BS G do %}rw_

to 626 wyy Fvghp; A
B Lo Qo Gy

Contents

Machine body

Transmission

Standard accessories




PR13-3

Machine body

79—4




PR13

Machine body PR13—3
Réf Price Quantity
No.. Part Number Part Name YEN Description
. Piece
1 |PR10—10114 U Rear hitch compl. 1
2 [PR7—10122a Coupling pin compl. 1
3 |PR7—8011 Universal hitch Type H 1
4 |PR13—1080a U Frame compl. 1
5| PR13—9017a U Stand compl. 1
6 | PR10—11022 Washer 4
7 |PR7—1105b Bolt (hitch: lower; frame: lower) 2
8 |PR7—1106a Bolt (hitch: upper; frame: upper) 2
9 | PR7—1102b Pin (stand) 1
10 |R31—4109 Spring (main clutch) 1
11 [PR10—4127 Snap pin 1
12 |PR10—-1103 Fitting bolt 1 Optional accessory
13 [PR10—1104 Fitting nut 1 Optional accessory
) 14 {PR10—9125 U Augxiliary stand 1
20| PR10—2011b G Handle mount ass’y 1
21 | PR71-—9113 Change indicator mark 1
22 [ PR7—2088,/3aG Handle compl. 1
23 | PR10—2101 Main clutch mark 1 Optional accessory
240566 10998 0 Clamp 1 KN22-135
25 | PR10—2022 Clip compl.’ 1
260637 10996 4 Knob 1 PR7-2013g
270637 12996 4 Knob -~ 1 PR7-2014/1d
28 | PR7—2081d G Handle frame ass’y 1
29 | PR13—5106,1 Model mark 1
, ) 30 | PR10—2091 Main clutch wire compl. 1 .
| 31|PR13—2096/1 Throttle wire compl. -~ _ 1 ALY
32 | pR#=2T18. Clutch lever compl. 3§ - 401 < 1
33|(C522—3014 Grip compl. 2
34| R21—2016a Throttle lever compl. 1
35| PR13—41164a Retrun spring 1.
36 | C551—2039 Clip compl. 2
37| PR7—21103a Washer (for clamp screw) 1
38 PR7—2116 Handle cover 1
39| 0150 03999 0 Tapping screw 2 R51-2161
40| PR7—2119D Bolt 3
i
79—4 3



Machine body PR13—3
Ref Price Quantity
No.' Part Number Part Name YEN Description
Piece
* 45 ‘PR7 —9080 Wheel Type B compl. (left) 1 %cnid;xé? 7 8°21 48 (1 pe),
* 46 | PR7T—9082 Wheel Type B compl. (right) 1 09“0“3 accessory:
47 {PR7T—9082~Q Tire 2 Optional accessory
48 | PR7—9082~2 Tube 2 Optional accessory
49 | PR7T—9082~® Wheel 2 Optional accessory
50 | PR7—9082~® Boss 2 Optional accessory
51| PR10—3096 U Fender ass’y (left) 1
52 | PR10—3098 U Fender ass’y (right) 1
53 | PR7—3101/1a Axle pin 2 Optional accessory
540307 10987 0 Pin C522-4112a 2 Optional accessory G375
55 | PR7—3011b Two-throw axle tube compl. 2 Optional accessory
56 | RT35—5111, Subshaft mark 1
60| PR10—4011b U Tension arm compl. 1
61| PR10C—9101 Shaft (tension pulley) 1|
wt- 62| PR10C—9013 Tension pulley compl. 55'\{2’;’1\ 1 qunmd o
263 | PR10C—0012 U| | Belt cover ass’y 1 \ 7
63| PR10—4087 U Belt cover ass’y 1 Optional accessory
64| PR10—4130 Label (caution) 1 Optional accessory
65| PR10—4131 Change indicating mark 1 Optional accessory
66 | PR10C—9103 Belt cover support plate 1 '
67| PR10C—9010 Belt holder ass’y 2
68| PR10—4019 Belt holder compl. 1 Optional accessory
PR10C—9105 V-pulley (engine) 1 ) AR DI i
PR10—4802 V-pulley (108) 1 Optlonal accessory
71| PR10C—9106 V-pulley (transmlssmn; £ A 1 o
PR10—4044a Wing bolt compl. 1
PR13—4020,1 Belt cover adapter plate compl. 1
PR10~4090a U Back belt cover compl. 1
PR10—4113a Spring (tension) 1
PR7—4115¢ Adjusting screw 1
0637 10997 0 Knob 1 RT55-2117
0637 10998 Knob BEE R61-2102
0626 37999 voelt - 554 FOX SRR PR10-4121
0626 35999 0| |Vbelt GRS T 1 RT50-4104
PR10—4127 Stappin T
0200 06004 1 Washer 2 C521-4140a
R35—5102 Rubber seat 1
PR13—4021 Belt holder adapter plate compl. 1
PR13—4117a Clamp 1
PR13—9112 G V-pulley (47 P.D) 2\ $ &5 L 1 _Optional accessory
PR10—9127 G V-pulley (154 ¢) Y )2 A 1 Optional accessory
PR13—9113 V-belt 2 Optional accessory
0230 08999 0 Spacer 1
PR10—4122a Machine mark 1
4 7 79—4



PR13

Machine body PR13—3
Ref Price Quantity
No.. Part Number Part Name YEN Description
Piece
* 95 |PR13—5031 Fuel tank compl. 1 Including 96 and 97

96 | PR13—5012,1G Fuel tank ass’y 1 A
97 | TG07—408 Fuel gauge 1
98 [ 0430 45999 0 Fueltankcap 5 ) 0% 1 ‘R61-5111
99 [TG07—409 Packing (tank cap) 5V (. G }J, 1

100 [NF11—129a Oilshield plate 55 719 1

101 {0732 00105 O Label (caution) ! 1 Optional accessary

102 { 0642 00996 0 Fuel strainer 1 > TGO07-088

103 | RT50—5025a~Q Fuel pipe 1

104 |PR13—51024 Fuel pipe (B) 1

105 {0736 35999 0 Choke indicating mark 1

106 | BEXANSPOWLN) Fuel filter 1 ~P EC53E-6107

107 {0561 10998 0 | Hose clamp 1 ST50-5108

108 |RT35—5117 Wire clamp (B) 2

109 |PR10—5014a Front cover compl. 1

110 | PR13—4016a Fitting band (large) compl. 1

111 { 0561 38999 0 Hose clamp 1 —» TG07-026

112 [PR13—4110 Rubber duct 1

113 [ 0841 88998 2 Element 1 —¥ PR10-5015

114 | TG07—-0271 Cleaner cover ass’y 1

115 [ TG07—412 Rubber seat 2

116 [ TG07—413b Knob screw 2

117 {|PR10—-5022a4 Cleaner adapter plate compl. 1

118 |PR13—5017 G Tank adapter plate compl. (front) 1

119 |PR13—5020/1G Tank adapter plate compl. (rear) 1

120 | PR13—5107 G Adapter plate 1

125 {00110 0612 0 Bolt ass’y 4 M6x12

126 | 00110 0616 0 Bolt ass’y 2 M6x16

127 {00110 0814 O Bolt ass’y 3 M8x14

128 100110 0816 0 Bolt ass’y 4 M8x16

129 {00111 0816 0 Bolt ass’y 5 M8x16

130 {00111 0825 0 Bolt ass’y 1 M8x25

131 | 00165 0840 0 Bolt 4 M8x40

132100217 0800 O Nut 10 M8

133100217 1000 0 Nut 6 M10

134 | 00241 0801 O Wing nut 1

13500310 1000 O Washer 1 M10

136 | 00311 0600 O Washer 1 Mé

137100311 0800 0 Washer 3 M8

138 {00311 1200 0| |Washer 1 M12

139 /00312 0600 0 Washer 1 M6

140 (00315 1200 0 Snap ring (outer) 1

141 100320 0800 O Spring washer 8 M8

142 | 00320 1000 O Spring washer 8 M10

79—4




Machine body

PR13-3

Ref. Price Quantity

No. Part Number Part Name Y%ce Description
143 | 00431 0420 O Screw (pan-head) 1 M4x20
144 {00431 0425 0 Screw (pan-head) 1 M4x25
145 (00435 0614 0 Screw ass’y 2 M6x14
146 | 00436 0612 0 Screw ass’y 4 M6x12
147 | 00510 2015 O Cotter pin 1
148 {00511 1000 1 Snap pin 2 Optional accessary
149 (00511 1001 1 Snap pin 3 Optional accessary
150 (00521 0616 O Pin - 1
151 {00165 0820 0 Bolt 1 M8x20

6 79—14



MP12C(PR10-3)

Transmission

79—4




PR13

Transmission MP12C(PR10-3)

Ref. Price Quantity

No. Part Number Part Name YEN Description

Piece

* 1(25MP—12AA03 MP12D unit 64,000| 1 Including 2~49 and 55~69
212129—406105 Gear B31 4
3]12129—406204 Gear B35 i
4] 2122—401909 Gear C16 NN -
5| 2132—402309 Shaft B ’
6|0501—620200 Ball bearing 0600159960
7/10600—019000 19 snap ring S 0031519000
82330—404400 Shaft. G compl.
91]10501—620600 Ball bearing S-BB-6206

S

1

1

1

1

2

2

11

12

10| 2330—406800 Shaft Aicompl. 1
10| 2330—404509 Shaft Alcompl. 1 Optional accessory
11| 2122—401602 Gear DE17-30 N _iTodo%h 1| (e [ sy
12]2102—402506 Shim 17289.5 1|
13]2103—407401 Collar 17289.5 1 j
1410501—620300 Ball bearing 2 S-BB-6203N
151 0710—170100 Shim 17250.1 2
16 | 2310—800303 Case L compl. 1
1712310—800402 Case R compl. 1
18] 2340—404902 Change lever A compl. 1
19(2340—405008 Change lever B compl. 1
2012340-405107 Shifter A compl.‘ 1
21| 2340—405217 Shifter B compl. 1
22(12340—405305 Shifter arm compl. 1
232350401304 Cable guide compl. 1
24 12112-=700931 4 Bearing case L 1
25| 2112—701103 Bearing case R 1
26 12129—403609 Gear F 57 1
27 12131—403406 Shaft C 1
28| 2136—401605 Chain 50H-42 1
2912152—401009 Spring (fork) 2
30[2153—404900 Packing (bearing case L) 1
31| 2153—405006 Packing (bearingcase R) 1
32| 2153—600409 Packingecase NI ¥ 0O~ 1
33 |2154—403506 Push screw 10,20 2
34 [ 2157—401400 Cap 1
35/2150—403005 Label 1 Optional accessory
3512150—402909 Label 1
35| PR72—9117 Label 1 Optional accessory
36 |2150—402800 Name plate 1
37(2102—409802 Washer 12241 2
38|2104—401002 O-ring P9 1 S-OR-P9
3912104—407301 QO-ring P12 1 S-OR-P12

79—4



Transmission MP12C(PR10-3)
Ref. Price Quantity
No. Part Number Part Name .Y%e Description
40| 2104—407400 Oilseal 305714 56 53,7 | 650| 2
41[2104—407509 Oil seal 17358 ' 280 2 S-0S-TC17358
42| 2105—403500 Washer with rubber 12 140| 2
43| 2105—403906 Gasket 8 1311 8-2610
4412105—406204 Plug 8 105| 1
45| 2105—408505 Gasket 16 131 16-2610
461 2105—406402 Gasket 6 13] 1 6-2610
471 2105—406501 Plug 16 160 1
481 0620—070000 TE snap ring 15| 2
49 [0710—120100 Shim 12200.1 85| 3
55| 00165 0620 0 Bolt 15 3 M6x20
56 | 00165 0625 0 Bolt 15| 5 M6x25
57100165 0630 0 Bolt 15| 6 M6x30
58| 00165 0645 0 Bolt 20| 1 M6x45
59| 00166 0612 0 Bolt 13|20 M6x12
60100170 0620 O Bolt (cross-recessed) 15| 1 M6x20
61| 00217 0600 0 Nut ‘ 1020 M6
6200217 1200 0 Nut 23] 2 Mi12
6300227 1000 O Nut ' 18| 2 M10
6400310 0600 0. Washer 10114 M6
65[ 00320 0600 O Spring washer 10136 M6
66| 00320 1200 0 Spring washer 10| 2 M6
67100431 0608 0 Screw (pan-head) 10| 1 M12
68| 00519 0420 0 Spring pin 30( 3 M6x8
69| 00690 5160 0 Steel ball 10 2
10 79—4

3



Standard accessories

PR13-3




PR13

Standard accessories PR13-3
Ref. Price - Quantity
No. Part Number Part Name Yﬂ Description
Piece

1 |[PR7—8001p Tool kit 1

210704 13999 0 Funnel 1 K07-101.

3 |[PR7—-3101,/1a Axle pin 2 Optional accessory

4 [PR10—4019 Belt holder compl. 1 Optional accessory

1000111 0816 0 Bolt ass’y 1 M8x16 Optionat accessory|

79—4 13

Rt




s

EY13—2B-2D

Engine body

gz1-. %21 mme\
- 7?
Wis
| a/

79—4




EY13

Engine body EY13—2B-2D
Ref v Price Quantity i
No.‘ Part Number Part Name YEN EY13 Description
Piece [2B[2D
1]2051 0201 01|y | Crank case compl. 1)1 Including 2~8
12051 0101 11} Crank case compl. 1)1 Including 2~8
212051 4201 03 Valve guide 212
310105 06001 O Stud 212
4[0105 06003 0 Stud 1)1
5/0105 06004 0 Stud 1)1
60310 06001 O Dowel pin 2|2 .
710440 22002 0 Oil seal 5446572 1|1 TB22, 35, 7
8/ 0600 22001 0 Ball bearing 3|2 SB=62,22C 3
* 912051 0903 01|, | Main bearing cover compl. 1 Including 8 and 10
x 92051 0901 01|J | Main bearing cover compl. 1 Including 8 and 10
10 0440 22001 0 Oilseal SYyol$ 1)1
11| 2051 1004 01 ! Main bearing cover compl. 1 Including 8 and 10
11| 2051 1001 01 |< | Main bearing cover compl. 1 Including 8 and 10
12| 0420 14001 1 Plug (rubber) B 22 ,
13| 2051 6001 03 Gasket (bearing cover) 3 ;{Lﬂn 111 1<DtQAAA
142056 3601 01 0il gauge compl. W™ IEE
15/ 0213 16001 0 Gasket 111
16| 0420 18001 0 Plug (rubber) 11
17| 2051 3001 13 Cylinder head . 1] A . A . N ‘
18] 2051 5001 11| | Gasket compl. (head) 70537 234 | O N 1 | W/ Wi o 4V culoung
19/ 0100 08003 1 Bolt _ ; ' N4t -
20/ 0650 14003 1 Spark plug YOOI QAL 11 NGKB-6HS
21| 0241 07004 0 Gromet [ 1)1
22,2051 4301 11 Breather plate compl. 111
23{2051 6007 03 Gasket (breather plate) 11
24(2051 4401 01 Tappet cover compl. 11
25|2051 6006 03 Gasket (tappet cover) 1)1
260851 08001 0 Rubber pipe 1]1
27| 2053 6001 03 Gasket (exhaust) 1,1
28| 2053 6013 03 Gasket (air cleaner) 212
29[2053 2901 03 Insulator 1|1
2059 9001 07 Gasket set 1|1 Dand oy 18,28,
2052 0103 01|y | Crankshaft compl. aye Qgm el piane| 1 A {1 cluding 36, 37 and 157
2052 0101 01 | Crankshaft compl. aye cgall it ' (A 1 NMLif | Inecluding 36, 37 and 157
2052 0103 03 |3 | Crankshaft M 1 !
362052 0101 23| | Crankshaft 1
3712052 2301 13 Crankshaft gear 1)1
* 382052 0206 0117 | Crankshaft compl. Including 37, 39 and 157
* 38|2052 0201 11 |- | Crankshaft compl. Including 87, 39 and 157

79—4

3



Engine body

EY13—-2B-2D

. -]‘?rice Quantity o
No. Part Number Part Name Y% EY13 Description
‘ Piece [2B|2D
39| 2052 0206 03—}.( Crankshaft 1
39| 2052 0201 23 |- |Crankshaft 1
40| 2053 1602 01 } Cam shaft compl. 1 Including 41,42 and 157
40| 2053 1601 01 Cam shaft compl. 1 Including 41, 42 and 157
41| 2053 1602 03:¢ Cam shaft 1
41| 2053 1601 13 Cam shaft 1
42| 2053 3201 13 Cam shaft gear 1
* 43|2052 2501 00 Connecting rod ass’y 111 Including 44~46
44| 2052 3101 03| |Oil scraper 1)1
45| 2052 3201 03 Rod lock washer 111
46| 2052 3001 13 Connecting rod bolt 2|2
47| 2053 1702 03 Cam shaft 1
472053 1701 13| |Cam shaft . 1
48| 2052 3401 03 Piston 1)1
491 2052 3301 03| |Piston pin 1)1
50{ 0565 14001 0 Clip N N l.n 12]2
5112052 3501 07 Piston ring set ()/(AA/) /VX\/\J \AGL 1)1
52| 0230 20002 0 Spacer \ 211 \
52 0230 20003 O Spacer 2|1 rSelect one out of the three
52| 0230 20004 0| |Spacer 2|11] ¢
53| 0320 05001 0| |Key 1)1
540200 08005 0| |Washer 11
550170 12002 0 Nut 1)1
56|2054 5002 01 1) |Governor gear compl. 1]1
562054 5001 11|~ |Governor gear compl. 11
572054 1901 038 Governor sleeve 1,1
580230 06001 0 Spacer 111
59| 2053 3401 13| |miakevalve Pl L e Wld - 101
60| 2053 3501 13| |Exhaustvalve j 1)1
612053 3601 13 Valve spring 2|2
62|2053 3701 03 Spring retainer 212
632053 3801 03 Retainer lock 212
642053 3302 03 [y |Tappet 212
642053 3301 03|~ |Tappet 212
e
7012054 2301 01 Governor lever compl. 1)1
71]2054 2201 03| |Governor shaft 111
72,2054 2503 01| |Governor spring 11
7312054 3304 01 7 |Speed control compl. 11
732054 3301 21 |*' |Speed control compl. 111
740116 04001 0 Bolt 1111
752054 6003 11 Control spring 11
762054 3701 21 [} |Control rod 1)1
7 79—4




/
Engine body EY13—2B-2D
i Price Quantity
Ref. Part Number Part Name YEN EY13 Description
No. ﬁce 2B|2D
39]2052 0206 031 |Crankshaft 1
39| 2052 0201 23 |- |Crankshaft 1
40| 2053 1602 01 } Cam shaft compl. 1 Including 41,42 and 157
40| 2053 1601 01 Cam shaft compl. 1 Including 41, 42 and 157
41| 2053 1602 03} Cam shaft 1
41| 2053 1601 13 Cam shaft 1
42| 2053 3201 13 Cam shaft gear 1
* 43|2052 2501 00 Connecting rod ass’y 111 Including 44~46
44| 2052 3101 03 0il scraper 1)1
45[2052 3201 03 Rod lock washer 111
46|2052 3001 13 Connecting rod bolt 2]2
47[2053 1702 03 Cam shaft 1
47| 2053 1701 13 Cam shaft 1
48] 2052 3401 03| |Piston 1)1
492052 3301 03] |Piston pin 11
50| 0565 14001 0| |clip N N e [2]2
5112052 3501 07 Piston ringset  {AXAD XAV XA [1]1
52| 0230 20002 0 Spacer \ 2|1 \
52 0230 20003 0 Spacer 2|1 }Select one out of the three
52| 0230 20004 0| |Spacer 211 ¢
53| 0320 05001 0| |Key 1)1
540200 08005 0| |Washer 11
55|0170 12002 0 Nut 1)1
56|2054 5002 01 [ |Governor gear compl 11
562054 5001 11 |~ |Governor gear compl. 1)1
572054 1901 03 Governor sleeve 1,1
58| 0230 06001 0 Spacer 111
59|2053 3401 13| |[takevave P, Llouwg W\d - 1)1
602053 3501 13| |Exhaustvalve 1)1
612053 3601 13 Valve spring 2|2
62]2053 3701 03 Spring retainer 212
632053 3801 03 Retainer lock 212
64]2053 3302 03 7 |Tappet 212
64|2053 3301 03|~ |Tappet 212 .
e
70(2054 2301 01 Governor lever compl. 1)1
71]2054 2201 03| |Governor shaft 11
72|2054 2503 01| |Governor spring 11
7312054 3304 01 ) |Speed control compl. 1411
732054 3301 21 |*' |Speed control compl. 1111
74(0116 04001 0 Bolt 11
752054 6003 11 Control spring 11
762054 3701 21 [J |Control rod 1)1
, 79—4




Engine body

EY13

EY13—2B-2D

Ref Price Quantity
No.' Part Number Part Name YEN EY13 Description
Piece | 2B | 2D

76| 2054 3701 11|~ |Controlrod 1|1

77| 2054 2701 01 Governor rod 1|1

78| 2054 2801 23 Rod spring 1|1

79| 2054 6008 01 Pivot bolt 1|1
* 85| 2055 1401 014 - |Blower housing compl. 1 Including 86

85| 2055 1101 01 A |- |Blower housing compl. 1 Including 86

86| 2059 1701 03| |Label (trade mark) 1
* 87| 2055 1501 01 A 1, [Blower housing compl. 1 Including 86
* 872055 1201 01 A | |Blower housing compl. 1 Including 86
* 88| 2055 2701 01 A o Cylinder baffle compl. 1 Including 89
* 88| 2055 2602 01 |1 |Cylinder baffle compl. 1 Including 89
* 88| 2055 2703 01A | |Cylinder baffle compl. 1 Including 89 For export
* 88| 2055 2606 01 <_\>I< | Cylinder baffle compl. 1 Including 89
* 88 2055 2702 01A | " Cylinder baffle compl. 1 Including 89
* 88| 2055 2603 01 [ |Cylinder baffle compl. 1 Including 89
* 88| 2055 2704 014 o Cylinder baffle compl. 1 Including 89 For export
* 882055 2607 01| |Cylinder baffle compl. 1 Including 89

892059 1810 03 ., |Label (engine name) 1

89| 2059 1801 03|~ |Label (engine name) 1

89| 2059 1812 03 o Label (engine name) 1 For export

892059 1806 03 |Label (engine name) 1

89]2059 1811 03 |7 |Label (engine name) 1

892059 1802 03 ' |Label (engine name) 1

892059 1813 03 3. |Label (engine name) 1 For export

89|2059 1803 03|~ |Label (engine name) 1

90| 0662 00001 0 Stop button 111

910150 04001 O Tapping screw 22

92]2055 4203 01 Starting pulley compl. ~1

92]2055 4204 01 Starting pulley compl. ~ A 1

93] 2053 0111 01 YA| |Muffler compl{~ o (1]

942067 3101 01| |Wire (1) complt -~ 11

95| 2055 2801 01A Head cover compl. 11
* 100 | 2056 0401 01 A 1 {Fuel tank compl. 111 Including 101
* 100 | 2056 0101 01 A |~ |Fuel tank compl. 1)1 Including 101
* 100 2056 0402 01 A P Fuel tank compl. 111 Including 101 For export
* 100 | 2056 0102 01A |- |Fuel tank compl. 4,000{1 |1 Including 101

101/0732 00025 1 Label (instructions) 13011 |1
101{0732 00052 0 Label (instructions) 150{ 1 |1 | For export

79—4

/

;




A
Engine body EY13~2B-2D
. Quantit
ng. : Part Number Part Name \E)Ell‘ll\lce EY13 - Description
T . Piece | 2B 2D
%102 |1 0642 00170 O Fuel strainer 1|1 Including 103~105
103 Strainer screen 11 EY18B-61004-4
104 Gasket (strainer) 1|1 EY18B-61004-5
105 Strainer bowl 1)1 EY18-61004-6
106 | 0430 43001 O |Fuel tank cap 1] 1
106 0430 60001 0 |1 |Fuel tank cap 133U ¥ A4 1)1
107 [ 0641 36001 0 Fuel filter i vieeveo 1)1
108 [ 2056 1602 01 4 |Ruel tank bracket 1] 1
108 | 2056 1601 01 } Fuel tank bracket 1)1
109 | 0521 06002 0 Banio 1)1
110 | 0850 04003 0| |pyC pipe 1)1
111 [ 0851 06013 0 | |Rubbet pipe 1|1
1110851 06002 0O .—ﬁl) Rubber pipe 11
1120561 12001 0| |Hose compl. 2| 2
112 | 0561 10001 0] |Hose compl. 2| 2
®118 | 2057 0101 10 Magneto (1) ass’y 1 Including 119 and 121~125
®118 | 2057 0201 10 Magneto (1) ass’y Including 119 and 121~125
%119 | 2057 0220 08 Breaker cover Including 120
120 Oil felt
121 | 2057 0121 08 Flywheel compl. 1
121 | 2057 0120 08 Flywheel compl. 1
122 [ 2057 0130 08 Ignition coil £22-969F 101y /N N
1232057 0210 08 |Condensercompl. umdinsoatonc stz | 1 FUD|  nidlale
124 | 2057 0235 08 Cord compl. 1] vy
12512057 0215 08 2 Contact breaker M\I\(\'th’ ’} 23 ,95{4 11
126 | 0131 04001 Screw and washer ass’y 1
127 {0654 00001 Plug cap spring 1
128 | 0655 00006 Spark plug cap
13500110 0612 0 Bolt and washer ass’y 3|3 6x12
136100111 0610 0 Bolt and washer ass’y 101 6x10
13700115 0628 0 Bolt and washer ass’y 717 6x28
13800115 0835 0 Bolt and washer ass’y 414 8x35
13900165 0418 0 Bolt 111 4x18
14000165 0612 0 Bolt 919 6x12
141100165 0620 O Bolt 1 (1 6x20
142100166 0816 ¢ Bolt - 1|1 8x16
% i 79—4




\/}

Engine _body

EY13

EY13—2B-2D

Ref Price Quantity
No.. Part Number Part Name Y» EY13 - Desecription
Piece | 2B | 2D
143 100217 0600 0 Nut 101 M6
144 {00217 0800 0 Nut 7107 M8
145 00219 0600 0 Nut 212 M6
146 {00227 0600 0 Nut 11 M6
147 00310 0600 0 Washer 1)1 M6
148 (00311 0600 0 Washer 717 M6
149 (00311 0800 0 Washer 404 M8
150 (00313 0500 0 Clip 2|2 ’
151 {00320 0400 0 Spring washer 313 M4
152 [ 00320 0600 0 Spring washer 3|3 M6
153 (00320 0800 0 Spring washer 2|2 MS8
154 {00320 1200 0 Spring washer 1)1
155 [00431 0412 0 Screw 22 4x12
156 | 00435 0625 0 Screw and washer ass’y 212 6x25
157 | 00532 0420 1 Woodruff key 313
79 —4




EY13—2B-2D

Carburetor and air cleaner

79—4




EY13

Carburetor and air cleaner

EY13—2B-2D

Ref Price Quantity
No.. Part Number Part Name YEN EY13 Description
.| Ppe 2B
*A— 112056 230 ‘f— do Carburetor ass’y % h\ﬁ 1|1 Including A-2~-28
A-2[2066 2540 08 Float chamber packing 11
A-3|2056 2500 08 Needle valve 1i1 #2.0
A—-4]2096 2312 08 Packing (needle valve) 1)1
A-5|2056 2440 08 Main nozzle 11 #14A
A-6(2066 2505 08 Float 1)1
A-712066 2515 08 Float pin 111
A-8[2056 2354 08 Float chamber body 111
A-9|2056 2400 08 Main jet 1|1 #9925
A-101 2056 2350 08 Main jet holder 141
A-11|2056 2430 08 Packing (main jet holder) 1|1
A-12|2056 2520 08 Choke shaft as€y 1)1
A-13|2056 2445 08 Spring (return) N 101
A-14[2056 2525 08| |Chokevalve ( Maih &\ ouf 101
A-15|2096 2351 08 Spring washer crossfeed screw 313
A-16[2056 2356 08 Control lever as2y— 1]1
A-17(2056 2357 08 Ball 11
A-181 2056 2446 08 Spring 1|1
A-19/2056 2355 08 | |Control lever 1)1
A-2012056 2358 08 Nut (control lever) 111
A-21)12106 2219 18 Spring washer (control lever) 111
A-22/2096 2306 08 | |Pilotjet 111 #45
A-23/2056 2351 08 Adjuster 1)1
A-24|2066 2446 08 Air adjusting spring 1)1
A-25|2056 2530 08| ' |Throttle shaft ass’g \ 111
A-26{2056 2535 08 Throttle valve o AN 53603 1 |1
A-2712056 2352 08 cre \ 0 0 11
A-28| 2066 2445 08 ‘Throttle stop spring 111
$A=297 2053266110 |Air cleaner ass’y 11 Including A-30~ 34
*A-29| 2053 2602..00 | |Air cleaner ass’y 1|1 Including A-30~ 34
A-3012053 6013 03 Gasket (air cleaner) 1)1
A-30{2053 6005 03 Gasket (air cleaner) 1)1
A-31{2053 6003 01 Element retainer 1|1
A-3212053 6004 03 Cleaner element 1)1
A-33/2053 5101 01 Cleaner cover compl. 111
A-34(0732 00024 3 Label (operation) 111
A-34{0732 00051 0| |[Label (operation) 1)1 For export
A-35100218 0600 O Nut 212 M6
A-36/00320 0600 0 Spring washer 2|2 M6

79—4




EY13

Standard accessories, Optional accessories EY13—2B-2D

Ref Price Quantity

No.. Part Number Part Name YEN EY13 Description

Piece 2B lZD I
Standard accessories (B)  Tools

*B-1 2059 0301 11 Accessory tool kit 1 Including B-2
*B-1 | 2059 0301 00 Accessory tool kit 1 Including B-2

B-2)0703 08002 0 Rope 1

Optional accessories {C) Recoil starter o

*C—1]2055 0142 10 Recoil starter ass’y 1 Including C-2~11 *
*C—-1 (2055 0242 20 Recoil starter ass’y 0SS 1 Including C-2~11

c-2 Spiral spring Q2O 1 KS13-1024

c-2 Spiral spring o 1 KS13-2024

c-3 Washer a4t 3|3 KS13-1013

c-4 Friction plate compl. ) 1 KS13-1004

C-4 Friction plate compl. 1 KS13-2004

c-5 Snap ring FCEERY) 2|2 KS13-1014

C-6 Friction spring \ - ;1 ¢ 1)1 KS13-1012|, ...n

c-6 Frictionspring | © >’ 2| 2 ksis1012[

c-7 Friction plate cover 1 KS13-1011

C-7 Friction plate cover { ( § 'L ‘SQ 1 KS13-2011 ]‘.{p{ ColtloR

c-8 Starter rope 1)1 KS13-1029

C-9 Handle 1)1 KS13-1028

C-10 . Rope stopper 11 KS13-1027

C-11| 2055 4201 01 Starting pulley 1

C-11| 2055 4202 01 Starting pulley 1

C-12| 00435 0610 0O Screw and washer compl. 414 M6 x 10

Optional accessories (D) Heat-proof type magneto (with lighting coil)

®D- 1| 2057 0202 10 Magneto (2) ass’y 1 e Pt
D- 1| 2057 0102 10 Magneto (2) ass’y 1 [pcluding D2 and DASS
*D- 2| 2057 0221 08 Breaker cover (nylon) 1 Including D3 &

D- 3 Oil felt 1)1 5M14147

D-412057 0123 08 Flywheel compl. 1 Heat-proof specification

D-42057 0122 08 Flywheel compl. 1 Heat-proof specification

D-5[2057 0131 08 Ignition coil (black) 1)1 Heat-proof specification

D-6|2057 0211 08 Condenser compl. (vellow) 1{1 Heat-proof specification

D-7]|2057 0236 08 Cord compl. (yellow) 1)1 Heat-proof specification

D-8]2057 0215 08 Contact breaker 111

D-9[2057 0140 08 Lighting coil 11

D-10{ 0654 00001 0 Plug cap spring 1

D-11; 0655 00006 O Spark plug cap 1

79 —4

11



Optional accessories EY13—2B-2D
Ref Price Quantity
No ) Part Number Part Name YEN EY13 Description
: Piece |2B (2D
D-12/ 00435 0630 O Screw and washer compl. 21 2 6x30
Optional accessories (E) Air cleaner and muffler
*E-112053 2701 00 Air cleaner ass’y 1)1 Including E-2~4
E-2|2063 2731 08 Label (instructions) 1|1
E-3}2053 2600 08 Element compl. 1|1
E-4]2053 2710 08 Qil pan compl. 1|1
*E-5]2053 2704 00 Air cleaner ass’y 1|1 Including E-6~8
E-6| 2063 2730 08 Label (instructions) 1|1
E-7]|12063 2601 07 Element set 111
E-810737 00024 3 Label (operation) 1|1
E-9| 2053 0711 01YA Muffler compl. 1(1
E-101 2053 6010 01 Muffler bracket 1
E-111 00132 0625 '1 Stud 21 2
E-12/ 00165 0610 O Bolt 111 6x10
E-13| 00310 0600 0 Washer 111 M6
E-14/ 00320 0600 0 Spring washer 1] 1 M6

N

12

79—4



EY13—2B(PR13-—3)

Engine body

79 —4




Engine body

EY13

EY13—2B(PR13-3)

Ref Price Quantity
No.' Part Number Part Name Y];}. Description
1ece
* 1|2051 0203 51 Crank case compl. Including 2~8
212051 4203 03 Valve guide
4100132 0625 1 Stud
12{0401 14003 0 Plug
21| 2147 5002 03 Gromet Optional accessory
26| 0851 08000 0| | Rubber pipe G ke Lo
* 40| 2053 1605 01 Cam shaft compl. Including 41, 42 and 157
4112053 1605 03 Cam shaft
73| 2054 3305 01 Speed control compl.
* 85| 2055 1417 01 Blower housing compl. Including 86 and 252
86| 2059 1707 03 Label (trade mark)
* 88| 2055 2710 11 Cylinder baffle compl. Including 89
89| 2059 1810 13 Label (engine name)
9312053 0213 01 Muffler compl.
95| 2055 2810 01 Head cover compl.
11812057 0106 00| |Magnetoass’y Optionat sccessory —
121 2057 0124 08 Flywheel Optional accessory
122( 2057 1201 00 Ignition coil ass’y Optional accessory
1252147 0150 08 Pulser coil Optional accessory
128| 0655 00005 0 Spark plug cap Optional accessory
79—4 3

D



Engine body

EY13—2B(PR13-3)

Ref Price Quantity
No.' Part Number Part Name YEN Description
Piece

141 100165 0625 0 Bolt 1 M6x25

250 (0211 14002 0 Gasket 1

25112055 8001 01 Guide plate compl. 1 Optional accessory

252 (0732 00129 0 Label (stop switch) 1

2532053 7301 01 Heat deflector compl. 1

254 (2053 7401 01 Exhaust cover compl. 1

255 (2053 4209 01 Muffler cover compl. 1

256 | 2147 0135 08 Exciter coil 1 Optional accessory

257 12057 7002 11 Bracket (IG coil) compl. 1 Optional accessory

258 {2057 7701 01 Protector (IG coil) compl. 1 Optional accessory

25912057 7501 01 Band (IG coil) compl. 1 Optional accessory

260 | 2067 5501 01 Clamp compl. 1

2612057 8001 01 Clamp compl. 1 Optional accessory

2622057 8201 01 Clamp compl. 1 Optional accessory

26310422 00003 1 Cap (rubber) 1 '

264 | 0422 00006 0 Cap (rubber) 1

27000110 0810 0 Bolt ass’y 1 M8x10 Optional accessory

271 (00115 0816 O Bolt ass’y 1 M8x16 Optional accessory

272100165 0508 0 Bolt 2 Mb5x8 Optional accessory

273100170 0608 O Bolt 2 M6x8 Optional accessory

274 {00170 0612 0 Bolt 2 M6x12 Optional accessory

275100320 0500 0 Spring washer 2 M5 Optional accessory

276 |00435 0412 0 Screw ass’y 2 M4x12 Optional accessory
*C—1 (2055 0110 20 Recoil starter ass’y 1 Including C-2~10

4 79—4

2



EY13—2B(PR13-3)

S &
g «/

¥ .\,A..”( N>

Carburetor

25—V

T 79—4




EY13

"

4\/,

Carburetor EY13—2B(PR13-3)
Ref Price Quantity
No ) Part Number Part Name YEN Description
. 7 I.’iece
*A- 12056 2304 00 Carburetorassy (X u &/ ualds] 1 %’tﬁ;z_gféi%g;ﬁ’;}&fsﬁ,;ﬁ'“-
L ¥ - - —
A-3|2096 2302 08 Needle valve 1
A-912066 2401 08 Main jet 1 #92.5
A-12(2056 2521 08 Choke shaft ass’y 1
A-2912053 5201 01 Intake connector 1
A-150( 2056 2362 08 Lever 1
A-151| 2056 2361 08 Bolt 1
A-152|10241 02001 O Gromet 1
A-153 2064 3901 01 Knob compl. 1
A-160{ 00170 0508 0 Bolt (cross-recessed) 1 M5 x 8

79—4




Magneto

EY13—2B(PR13-3)




C EY13

Magneto EY13—2B(PR13—-3)
Ref Price Quantity EE ,
N ) Part Number Part Name YEN. Description
0- . / Piece
® 1[2057 0101 10 Magneto (1) ass’y ‘ 1 Including 2, 4~8 |
* 22057 0220 08 Breaker cover ’ 1 Including -3
' 312057 0225 08 Oil felt : 1
o
412057 0121 08 Flywheel compl. 1
52057 0130 08 Ignition coil 53336 i A /)
6 (2057 0210 08 Condenser compl. 55136 AW) N/ vy,
% 712057 0235 08 Cord compl. b T
\ 82057 0215 08 Contactbreaker Yo D\9B%H |1
% 90131 0400 10 Screw and washer ass’y 1
DI
R
//’ ' * 15 2055 5002 11 Dust plate compl. 1 Including 16
/ 16 | 2055 6001 13 Gasket (dust plate)
7
."j}
2000320 0400 0 Spring washer 2 M4
E 21100320 0600 O Spring washer 3 M6
22 {00431 0412 0 Screw 2 M4x12
B 23100431 0610 O Screw 3 M6x10
24 {00435 0625 0 Screw and washer ass’y 2 M6x25




